

## Test Report

Number: **SHAH01531545**

Applicant:

ZHEJIANG KIDPIK TOYS CO.,LTD.  
NO.66-88 YANGLIU RIVER ROAD,  
YUNHE COUNTY, ZHEJIANG PROVINCE, CHINA  
Attn: SHIYOU AN

Date: 30 Dec, 2022

### Sample Description:

One (1) group of submitted sample said to be :

Item Name : 6PCS MAGNIFIER CASES  
Item No. : TY-005  
Quantity : 2  
Labelled Age Group : 18 m+  
Supplier : Zhejiang Kidpik Toys Co.,Ltd.  
Manufacturer : Zhejiang Kidpik Toys Co.,Ltd.  
Buyer : Andreu Toys  
Goods Exported To : Spain  
Country Of Origin : China  
P.O. No. : SC6996

### Tests Conducted:

As requested by the applicant, for details refer to attached page(s).

### Conclusion:

Tested Samples	Standard	Result
Submitted Sample	EN71-1: 2014+ A1: 2018 for Mechanical And Physical Properties	Pass
Submitted Sample	EN71-2: 2020 Flammability Test	Pass
Tested component(s) of submitted sample(s)	EN 71-3:2019+A1:2021 on migration of certain elements	Pass

To be continued

Authorized By:  
Intertek Testing Services Ltd. Zhejiang



Peter Chen  
General Manager

